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Title Summary of Results
Design Pressure 2400 Pa (50.16 psf)
Air Infiltration <0.05 L/s/m* (<0.01 cfm/ft°)
Water Penetration Resistance Test Pressure 580 Pa (12.12 psf)
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AAMA 501-05 TEST REPORT

Rendered to:
AMERICAN PRODUCTS, INC. (API)
12157 W. Linebaugh Avenue, Unit #335

Tampa, Florida 33626

Report No.: 93330.01-401-44

Test Date: 08/03/09
Report Date: 09/23/09
Expiration Date: 08/03/13

Project Summary: Architectural Testing, Inc. was contracted by American Products, Inc. to
perform testing on a Series/Model 1800, aluminum storefront with center transom at the
Architectural Testing, Inc. test facility in Tampa, Florida. The sample was provided by the
client.

Test Specification: The test specimen was evaluated in accordance with AAMA 501-05,
Methods of Tests for Exterior Walls.

Test Specimen Description:
Series/Model: 1800
Product Type: Aluminum Storefront with Center Transom
Overall Size: 3734 mm (147") wide by 2464 mm (97") high
End Daylight Opening Size (2): 1168 mm (46™) wide by 2337 mm (92") high
Center Bottom Daylight Opening Size: 1168 mm (46") wide by 1829 mm (72") high
Center Transom Size: 1168 mm (46") wide by 457 mm (18") high
Overall Area: 9.2 m? (99 ft?)

Finish: All aluminum was polished.

2250 Massaro Blvd
Tampa, FL 33619
phone: 813-628-4300
fax: 813-628-4433
www.archtest.com
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Test Specimen Description: (Continued)

Frame Construction: The frame was constructed of extruded aluminum. The corners were
straight cut, sealed and secured with two #12 x 1" pan head screws located through the
jambs into the head, sill and vertical mullions. The horizontal mullion was secured with two
#12 x 1" pan head screws located through the vertical mullions into the horizontal mullion
screw boss. The sill was set into an aluminum receptor system and secured with silicone on
the interior side. The mullions employed a two-piece snap-together mullion.

Weatherstripping:

Description Quantity Location
Custom vinyl wedge gasket 1 Row Interior and exterior glass perimeter

Glazing Details: The storefront utilized a nominal 1" thick clear insulating glass fabricated
from two sheets of 1/4" thick clear tempered glass separated by a desiccant-filled spacer
system. The lites were exterior glazed onto a vinyl wedge gasket and secured with snap-in
aluminum glazing beads and a vinyl wedge gasket.

Drainage:
Description Quantity Location
Sloped sill 1 Length of sill

Hardware: No hardware was utilized.
Reinforcement: No reinforcement was utilized.

Installation: The specimen was installed into a #2 Southern Yellow Pine wood buck with a
1/16" thick aluminum wrap. The specimen was secured with #14 x 3" flat head screws
located 46™ and 49" from the sill through the jambs into the wood buck. The head and sill
were secured with #14 x 3" pan head screws located 3" and 6™ from jambs and each side of
each vertical mullion. Silicone was utilized around the exterior perimeter.
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Test Results: The temperature during testing was 31.1°C (88°F). The results are tabulated as

follows:
Paragraph  Title of Test - Test Method Results
2.3 Air Leakage Resistance per ASTM E 283
75 Pa (1.6 psf) <0.05 L/s/m?
(<0.01 cfm/ft?)
300 Pa (6.2 psf) <0.05 L/s/m?
(<0.01 cfm/ft?)
2.4 Water Penetration Resistance per ASTM E 331
580 Pa (12.12 psf) No leakage
2.9 Uniform Load Deflection per ASTM E 330
(Loads were held for 10 seconds)
Deflections taken on the vertical mullion
2400 Pa (50.16 psf) (positive) 12.7 mm (0.50")
2400 Pa (50.16 psf) (negative)  11.9 mm (0.47")
Deflections taken on the horizontal mullion
2400 Pa (50.16 psf) (positive) 1.3 mm (0.05™)
2400 Pa (50.16 psf) (negative) 1.0 mm (0.04™)
2.10 Water Penetration Resistance per ASTM E 331
580 Pa (12.12 psf) No leakage
2.11 Uniform Load Structural per ASTM E 330

(Loads were held for 10 seconds)

Permanent sets taken on the vertical mullion
3600 Pa (75.24 psf) (positive) 0.3 mm (0.01")
3600 Pa (75.24 psf) (negative) 0.3 mm (0.01")

Permanent sets taken on the horizontal mullion
3600 Pa (75.24 psf) (positive) 0.3 mm (0.01")
3600 Pa (75.24 psf) (negative) 0.5 mm (0.02")

Allowed

0.5 L/s/m?
(0.06 cfm/ft?) max.
0.5 L/s/m?
(0.06 cfm/ft?) max.

No leakage

13.7 mm (0.54") max.
13.7 mm (0.54") max.

6.6 mm (0.26") max.
6.6 mm (0.26") max.

No leakage

9.6 mm (0.38") max.
9.6 mm (0.38") max.

4.6 mm (0.18") max.
4.6 mm (0.18") max.
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Tape and film were not used to seal against air leakage during structural testing.

Drawing Reference: The test specimen drawings have been reviewed by Architectural Testing
and are representative of the test specimen reported herein.

List of Official Observers:

Name Company

Mark Lucas American Products, Inc.
Jack Hook Architectural Testing, Inc.
Mark A. Hess Architectural Testing, Inc.

Detailed drawings, data sheets, representative samples of test specimens, a copy of this report, or
other pertinent project documentation will be retained by Architectural Testing, Inc. for a period
of four years from the original test date. At the end of this retention period, such materials shall
be discarded without notice and the service life of this report will expire.

Results obtained are tested values and were secured by using the designated test methods. If test
specimen contains glazing, no conclusions of any kind regarding the adequacy or inadequacy of
the glass in the test specimen can be made. This report does not constitute certification of this
product nor an opinion or endorsement by this laboratory. It is the exclusive property of the
client so named herein and relates only to the specimen tested. This report may not be
reproduced, except in full, without the written approval of Architectural Testing, Inc.

For ARCHITECTURAL TESTING, INC.

Jak s fer¥ Jrorn R

DigitallyfSigned for: Mark Hess by Cathy L. Kilgore Digitally Signed by: Joseph A. Reed

Mark A. Hess Joseph A. Reed, P.E.

Technician Director - Engineering and Product Testing
MAH:ck/cmd

Attachments (pages): This report is complete only when all attachments listed are included.
Appendix-A: Alteration Addendum (1)
Appendix-B: Test Equipment (1)
Appendix-C: Photograph (1)
Appendix-D: Drawings (8)
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Revision Log

Rev.# Date Page(s) Revision(s)
0 09/23/09 N/A Original report issue
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Appendix A

Alteration Addendum

Note: No alterations were required.
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Test Equipment

93330.01-401-44

Instrument Manufacturer Asset #
Control Panel Architectural Testing, Inc. 004180
Spray Racks Architectural Testing, Inc. 005279
Linear Transducers Celesco 62507
Linear Transducers Celesco 005427
Linear Transducers Celesco 004281
Linear Transducers Celesco 005428
Linear Transducers Celesco 004279
Linear Transducers Celesco G1804203A
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Appendix C
Photograph

Photo No. 1
Overall View of Specimen



Architectural Testing 93330.01-401-44

Appendix D

Drawings
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